
 

 

Industrial Pretreatment Program 

Chapter 5 

Local Limits Evaluation 

 

Updated 

April 2019 

Prepared by: 

  



Industrial Pretreatment Program 

Training Log 

Chapter 605 Local Limits Evaluation 

My signature below certifies that I have been trained to perform the functions described in the 

referenced procedure and that I am familiar with the procedure and the attachments referenced 

herein. 

Print Name Signature Date Trainer 

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    



Table of Contents 

LOCAL LIMITS EVALUATION .................................................................................................................................... 1 
[...]
The Office of Wastewater Management of the U.S. Environmental Protection Agency (EPA) has issued 
a guidance document, the Local Limits Development Guidance Manual (EPA 833-R-04-002A, July 
2004) also known as the 2004 Manual, that is used as the basis for this evaluation 

In accordance with the 2004 Manual, allowable headworks loadings (AHL) were calculated for 
pollutants based on environmental limiting criteria that guard against interference or the pass 
through of a pollutant in quantities or concentrations that would result in a violation of the WPCP's 
discharge permit. The limiting criteria used in this evaluation included the Georgia Water Quality 
Standards (391-3-6-.03, July 23, 2018); sludge quality based criteria per Federal regulations 40 CFR 
Part 503; activated sludge and nitrification inhibition based criteria per EPA literature. The most 
stringent or protective AHL was selected as the WPCP's maximum allowable headworks loading 
(MAHL). The MAHL is the maximum daily mass loading of a pollutant in pounds per day that can be 
accepted by the WPCP. Any pollutant loading which is greater than the MAHL would be predicted to 
cause adverse impact to the WPCP's process treatment systems, receiving water quality, worker 
health and safety, sludge quality or potentially pass through the treatment facility and cause an 
NPDES violation or water quality issue in the receiving stream.  

The 2004 Manual lists 15 pollutants that EPA recommended be evaluated for development of local 
limits. For most of these pollutants the MAHL and a corresponding Maximum Allowable Industrial 
Loading are calculated using the methodology in the Manual. For conventional (BOD, TSS and 
Nitrogen) the MAHL was set based on the design capacity of the WPCPs and the ability of the facility 
to assimilate loading of these pollutants. 



605 Local Limits Evaluation 22 April 2019 Page 2 of 20 

 

The MAHL arrives at the plant from several sources. Per EPA standards, the portion of each pollutant 
MAHL that can be allocated to industrial users is termed the maximum allowable industrial loading 
(MAIL). The MAIL is equal to the total MAHL, less the loading contributed by uncontrolled sources 
(LUNC) within the collection system including domestic, commercial and infiltration and inflow (I&I), 
and less an amount held in reserve as a safety factor (SF).  

Since no industrial customers currently discharge to the Marburg Creek WPCP, the estimated 
industrial flow is set to 0.050 mgd as a placeholder for this evaluation. Table 1, below, summarizes 
the City's current local limits and the recommended revised local limits based on the EPA 2004 
manual. 

Table 1 
Current and Proposed Local Limits 

Pollutant Current Limits Calculated Limits Combined 

Instantaneous 
Maximum 

(mg/L) 

Composite 
Daily 

Maximum 
(mg/L) 

Cedar Creek 
(mg/L) 

Marburg 
Creek 
(mg/L) 

Recommended 
Revised Local 

Limits 
Daily Max 

(mg/L) 

Arsenic 0.350 0.175 0.305 1.593 0.305 

Cadmium 0.486 0.243 0.001 0.004 0.004 

Chromium (VI) 1.460 0.730 0.256 0.942 No Limit 

Chromium (T) 1.460 0.730 0.249 0.921 0.249 

Copper 3.554 1.777 0.816 0.363 0.082 

Cyanide 0.482  0.055 0.217 0.055 

Lead 0.914 0.457 0.061 0.228 0.010 

Mercury 0.030 0.015 0.0005 0.0005 0.0003 

Molybdenum    - - No Limit 

Nickel 2.370 1.185 0.202 0.750 0.202 

Selenium   0.034 0.134 0.034 

Silver 2.290 1.145 0.161 0.858 0.161 

Zinc 9.750 4.875 1.045 2.395 0.720 

BOD     250 

TSS     250 

Ammonia     30 

Phosphorus     4.0 

 

The calculated values shown in Table 1 are based on the uniform allocation of the MAIL across the 
industrial flow base, which consists of the known industrial users for Cedar Creek. Since all pollutants 
of concern are not discharged at this uniform concentration level this added level of conservative 
calculation tends to decrease the allowable concentration. The City may consider the allocation of 
this unused loading by issuing mass based permits for industrial, and in particular new industrial 
users.  

For both the administrate simplicity and the clarity, it is recommended that Winder continue the 

practice of having one local limit for both facilities. However, it is recommended that the daily 

maximum value apply to a daily sample whether the sample collected be a grab or composite. Since 



605 Local Limits Evaluation 22 April 2019 Page 3 of 20 

 

industrial samples are required to be composite, where applicable, this should not be a problem for 

industrial customers. 

  



605 Local Limits Evaluation 22 April 2019 Page 4 of 20 

 

INTRODUCTION 

Publically Owned Treatment Works (POTWs) are responsible for limiting, where necessary, the 
character and volume of pollutants being discharged into their wastewater treatment system in order 
to protect the treatment facility against pass through and interference, adverse water quality impacts 
on the receiving stream, adverse sludge quality impacts, and worker health and safety problems. In 
addition, the POTW must control the quantity of conventional pollutants that it is designed to treat to 
levels that the system can process and still operate within permit limits.  

POTWs control the discharge of toxic pollutants by non-domestic sources to their wastewater 
treatment facility through the development and implementation of Pretreatment Standards, called 
local limits. The Office of Wastewater Management of the U.S. Environmental Protection Agency 
(EPA) has issued a guidance document, the Local Limits Development Guidance Manual (EPA 833-R-
04-002A, July 2004) also known as the 2004 Manual, that is used as the basis for this evaluation. In 
general, this document outlines the following steps: 

1. Determine the pollutants of concern 
2. Gather relevant information 

a. Water quality limits, sludge quality limits 
b. Process inhibition levels 
c. Process removal efficiency 
d. Domestic or background loadings 

3. Determine the allowable headworks loading at the WPCP 
4. Determine the allowable industrial loading to the WPCP 
5. Allocate the loading to safety factor, existing industries, and future needs 
6. Address acceptance, approval and implementation of revised limits. 

The National Pollutant Discharge Elimination System NPDES Permits No. GA0038776 and GA0023191 
issued to the City of Winder Water Pollution Control Plants (WPCP) by the Georgia Environmental 
Protection Division contained the requirement that the City conduct a technically based headworks 
loading evaluation to determine the need to revise the limits contained in the Winder Sewer Use 
Ordinance. 

This document serves to meet the requirements as for a headworks loading evaluation as described 
in the NPDES permit. 

  



605 Local Limits Evaluation 22 April 2019 Page 5 of 20 

 

FACILITY DESCRIPTION 

City of Winder Collection System 

The City of Winder' sanitary sewer collection system conveys flow from the City of Winder to the two 
Water Pollution Control Plants, located on Miles Patrick Road and Monroe Highway, Winder, GA. The 
Winder sewer system serves the residents, businesses and industry located in Winder. In general, the 
sewers on the north side of May Street flow to the Cedar Creek (Miles Patrick Road) WPCP and 
sewers on the south site of May Street flow to Marburg Creek (Monroe Highway.) 

Cedar Creek Water Pollution Control Plant 

The Cedar Creek WPCP has been designed to provide secondary treatment including ammonia and 
phosphorus removal in the activated sludge facility. The WPCP has a design capacity of 4.0 mgd. The 
plant treated an average of 1.434mgd in 2018. The plant currently receives all of the industrial wastes 
from businesses which are located north of May Street. 

The preliminary treatment consists of two mechanical bar screens. Wastewater gravity flows into the 
plant and through the vertical loop reactor aeration system and secondary clarifiers. The primary 
treatment stage contains three vertical loop reactors which are a hybrid of diffused aeration and 
oxidation ditch treatment that can be operated in series or in parallel. The wastewater flows from the 
reactors to three secondary clarifiers and then gravity flows through the cloth media disc filters. From 
the filters the treated wastewater flows through the UV banks, effluent flow monitoring and is 
discharged to Cedar Creek in the Oconee River Basin. 

Marburg Creek Water Pollution Control Plant 

The Marburg Creek WPCP has been designed to provide secondary treatment including ammonia 
removal in the modified SBR activated sludge facility. The WPCP has a design capacity of 1.5, with 
0.60 mgd permitted to discharge and 0.90 mgd permitted for land application. The plant treated an 
average of 0.0.51 mgd in 2018. The plant currently receives none of the industrial wastes from the 
City of Winder. 

The preliminary treatment consists of a mechanical bar screen with a manual bypass screen. 
Wastewater gravity flows into and through the plant to the discharge. The biological treatment 
system consists of three aeration cells. Generally, flow enters the plant into Tank 4, which is aerated 
then to Tank 5, which is also aerated, then to Tank6 which is not aerated such that the solids are 
allowed to separate from the sludge and the clarified effluent gravity flows to further treatment. 
After a set amount of time (generally 5 hours) the flow is reversed and directed to Tank 6 which is 
aerated, through Tank 5 to Tank 4 which is not unaerated and serves as a clarifier. From whichever 
tank is serving as the clarifier, effluent is directed the cloth disc filters, through the UV banks then to a 
wetwell. The tank is then pumped to the LAS or to the reject pond or gravity flows to Marburg Creek 
in the Oconee River Basin.  



605 Local Limits Evaluation 22 April 2019 Page 6 of 20 

 

The plant is designed to treat up to 1.5 mgd on a daily average. Of this total, 0.6 mgd is permitted to 
discharge into Marburg Creek and 0.9 mgd is permitted for public access reuse application. The 
primary customer for this reuse water is a golf course located near the plant. 

Solids Handling 

At the Cedar Creek WPCP sludge removed from the clarifiers is pumped to the aerobic digesters for 
storage and stabilization. At the Marburg Creek WPCP sludge removed from the either Tank 4 or Tank 
6 is pumped to an aerobic digester. At both facilities, sludge from the digesters is pumped to a belt 
press and dewatered before being transported to landfill for final disposal.  



605 Local Limits Evaluation 22 April 2019 Page 7 of 20 

 

POLLUTANTS OF CONCERN 

The purpose of developing local limits is to prevent interference of WPCP treatment operations, 
protect worker health and safety, prevent pass-through of conventional and toxic pollutants, prevent 
adverse impacts a sludge quality, and maintain discharge permit and regulatory compliance. This is 
accomplished by identifying which pollutants of concern (POCs) need to be controlled to meet these 
goals and to meet Federal, State, and local requirements. The EPA has identified 15 pollutants that it 
considers potential POCs. These include the ten original POCs; Arsenic, Cadmium, Chromium, Copper, 
Cyanide, Lead, Mercury, Nickel, Silver, and Zinc and the five new POCs; Ammonia, BOD, Molybdenum, 
Selenium and Total Suspended Solids.  

In addition to the EPA's list of national pollutants, several other pollutants are regulated under the 
Winder Sewer Use Ordinance. As these parameters are currently included in the Sewer Use 
Ordinance, are not identified by EPA as priority or toxic pollutants and no operational activities 
indicate a reconsideration of these limits is necessary they have not been included in this evaluation 
with the exception of phosphorus which is included in this evaluation.  

The pollutants of concern are listed in Table 2 below: 

Table 2 

Pollutants of Concern 

Non-Conventional Pollutants Conventional 

Arsenic Cadmium Chromium BOD 

Copper Cyanide Lead TSS 

Mercury Molybdenum Nickel Ammonia 

Selenium Silver Zinc Phosphorus 

  



605 Local Limits Evaluation 22 April 2019 Page 8 of 20 

 

EVALUATION OF AVAILABLE DATA 

This section summarizes the available POC data that was used in the development of technically 
based local limits for the Winder WPCPs. The City of Winder has limited site-specific data for non-
conventional pollutants. The limited industrial dischargers, limited pollutants from those dischargers 
and the overall exceptional performance of the wastewater plants minimize the need to characterize 
the waste stream significantly beyond parameters that are regulated. Priority pollutants that might 
potentially be regulated under the pretreatment program are not routinely measured in the plant 
influent and only as required in the plant effluents.  

As such, site-specific values for domestic loadings and plant or process removal efficiencies cannot be 
determined. Likewise, specific process inhibition levels cannot be determined as there has been no 
indication of process upsets due to industrial, or other, loadings. 

For removal efficiency and process inhibition data from the EPA publication Local Limits Development 
Guidance, July 2004 were utilized. The exception is for arsenic toxicity to the activated sludge process 
which is taken from the research footnoted in Table 4 below. Domestic loadings are based on 
sampling at water pollution control plants that receive no industrial wastewater and are located in 
the southeastern United States. 

Activated sludge removal efficiencies at both WPCPs used the median value. Where process 
inhibition levels showed a range of values, an average of the high and low values was used as the 
possible inhibition level in Winder. Both activated sludge and nitrification data were used to consider 
process inhibition in the aeration system.  

Domestic loadings were taken from a series of nine samples collected at WPCPs in Georgia and 
Alabama that do not receive any industrial wastes. Where the data indicated values below detection 
limits, the value was assumed to be one-half the detection limit for purposes of estimating the 
domestic loading of these pollutants. 

While the Biosolids from the Winder WPCP are currently landfilled, the EPA guidelines in 40 CFR 503, 
Table 3 (clean sludge) were considered in establishing headworks loading limits to allow the City to 
consider other options for solids disposal in the future. Since molybdenum does not have a limit in 
Table 3, the ceiling limit was used for this pollutant only. While these limits were used in the 
calculations this parameter was not considered as the limited factor in establishing the MAHL since it 
is not part of the current Biosolids practice. This data has been presented to Winder for consideration 
if land application is considered in the future. 

Waste quality criteria for acute and chronic (1Q10 and 7Q10) conditions and human health (annual 
average) were taken from the GA EPD rules, Section 391-3-6-.03, revised July 23, 2018. 

  



605 Local Limits Evaluation 22 April 2019 Page 9 of 20 

 

METHODOLOGY 

The general methodology used to calculate local limits is described in the EPA Local Limits 
Development Guidance (2004). The source of data used in the calculations is discussed below. Actual 
calculations were made using an Excel spreadsheet. A copy of the input data and the Allowable 
Headworks Loading calculations for all parameters recommended for local limits are shown following 
the example calculations. 

Flow and Loading Data 

Plant actual flow information is an average daily flow for 2018. Cedar Creek and Marburg Creek are 
permitted to discharge 4.0 mgd and 0.6 mgd, respectively. About 36% of the permitted flow was 
utilized at Cedar Creek and about 34% at Marburg Creek. Industrial permitted flows account for 
about 23% of the current plant flow at Cedar Creek with no industrial flow at Marburg Creek. 
Marburg Creek is provided an allowance of industrial flows at 0.05 mgd and this proportion of 